PARTS MANUAL

4044C-QB

Front—End Loader

M0S010
Printed 2009, 05, 08



Table of Contents
(4044C-QB)

Boom Assembly ————--- e ——

Coupler Assembly — e

Bucket Assembly — — -

Mounting Kit Assembly — - e —

Cylinder Assembly ———————— o

Hydraulic Parts _— —— .
Decal & Manual ~—————————————




BOOM ASSEMBLY

cigboc

BC019.00-DO




BOOM ASSEMBLY

NO . PART NUMBER PART NAME DESCRIPTION [ Q‘TY | REMARK
| CI1850A-3100 COLUMN, RH. |
2 CIi850A-3200 COLUMN, LH. t
3 CI850A-0000 BOOM ASSY l
4 CI850A-6000 LINK BUCKET, RH. |
5 CI850A-7000 LINK BUCKET, LH. |
6 CI850A-4100 BUCKET RQD 2
7 CI850A-8008B BOOM CYL INDER 2
8 CI850A-9000 BUCKET CYLINDER 2
9 B0O945B-0008 COUPLER B/C |
N¢ 2540A-451A IND{CATOR @8 |
| 3045A-8100 STAND 2
|2 3045A-8200 BRACKET 4t 2
I3 4060A-8400 BRACKET 4t 2
| 4 4060A-8520 PIN B20x48L 2
5 4060A-8530 PiN D16x80L 2
16 4060A-7010 COVER 2.3t |
| 7] ALN47-07-3100 COVER |
| 8 P25A-105A PIN D25 4
19 P25A-130A PIN | 2
20 P25C-1030 PIN 2
2| AL20-98-9990 LINK PIN 2
22 PR30045 R-PIN @ 3 2
23 SN20OM SNAP RING D20 4
24 BHO855125X BOLT(I10.9T) M8x 25 6
25 WP 08M PLAIN WASHER M8 6
26 WS 08M SPRING WASHER M8 6
27 BHI0441507 BOLT(10.9T) MIOx20L 1 6
28 WP 1 OM PLAIN WASHER MIO I'6
29 WS 1 OM SPRING WASHER MI1O 16
30 BHI2!161757 BOLT(I10.9T} MI2x90L 2
31 WP 12M PLAIN WASHER MI2 2
32 NLI21757 LOCK NUT MI2 2
33 BH2OH5250X BOLT(10,9T) M20x85( 2
34 NL202507 LOCK NUT M20 2
35 PD0O3025 COTTER PIN @3x25L | N

CI850C [ 'Beomwoo-Tor




COUPLER ASSEMBLY

B80945B-000B ATO13.00-DO1




COUPLER ASSEMBLY

(P/N:BO945B-000B)

NO . PART NUMBER PART NAME DESCRIPTION ‘TY | REMARK
| B09458-200B COUPLER B/C |
2 BO945A-111A LEVER RH. 104 ]
3 BO945A-112A LEVER LH. 10t |
4 BO945A-1130 HANDLE 2
5 BO945A-1210 PiN 30%30 2
6 BO945A-1220 PIN @30 2
7 BO945A_1230 PIN @30 2
8 BOG45A-1310 SPRING D5 2
9 BO945A-1320 SPRING 2
10 WP | 6M PLAIN WASHER Mi6 2
Pl NL16200Z LOCK NUT M6 6
| 2 PS08040 SPRING PIN D8xA0L ?

B09458-000B

AT013.00-TOY




BUCKET ASSEMBLY




BUCKET ASSEMBLY

(P/N:AKU30-02-000D)

‘NO. PART NUMBER PART NAME DESCRIPTION | G'TY | REMARK

[ AKU30-02-000D BUCKET L=1830 |

AKU30-02-000D j BK0OS.00-T04




MOUNTING KIT

L28008B.00-DO1

l

L2800B




MOUNTING KIT

NO . PART NUMBER PART NAME DESCRIPTION | Q'TY | REMARK
| L2800B-1100 SUB FRAME RH. |
2 L2800B- 1200 SUB FRAME LH. |
3 L2800A-4100 BUMPER !
4 ALK28-09-810C BRACKET-C/V |
5 L2800A-9900 BLOCK 19+ |
6 P16 O-RING D16 3
7 BHOBAAI257Z BOLT(I10.9T) M8 x 50L 3
8 BHOB151252 BOLT(I10.9T) M8x90L 4
9 WPO8M PLAIN WASHER M8 7
10 WS08M SPRING WASHER M8 3
| NHO8!257 NUT M8 3
| 2 BHI08615027 BOLTCI10.9T) MIOx40L 2
i3 WS | OM SPRING WASHER MO 2
| 4 NHI01502Z NUT MI0 ?
IE BH14881507 BOLT(10.9T) MIi4x40Lx1.5P 4
16 WS | 4M SPRING WASHER Ml 4 4
| 7 BHI16881507 BOLT(I0.9T) MI6x40L | 8
|18 WS | 6M SPRING WASHER MI6 I8

L2800B

L2800B.00-TOY




CYLINDER

j




CYL

INDER

PART NUMBER

PART NAME QTY REMARK
BUCKET BOOM
TUBE C1850A-1210 C1850A-2210 1
o | cwswon | owoeme | |
777777777 o _RJNG__ ‘_-_-M1BP18 1BP18 _- 1 . -
cowrnon | eswvosz | ssooszzo | 1|
N O—RIN;_ N 1BG50 1BGSO_ e 71_- I
O-RING N 1BP44 o _—1;;44 } 1 B
DUST SEAL LB! 30x38x5/6.5 LBI 30x38x5/6.5 1 -
35 O-RING N 1BP30 _ 1BP30 - B 17 W -
5 | wocormme | emsaoe | smessoe | -
"37 _ U-PACKING B ISI 30x40x6 e IS! 30x40x6 . 17 _______ -
40 NUT AL191-05-1150 AL191-05-1150 1 M20x2.0
| eson | ssosewe | momew | o |
_5-2 UﬁPACKIN;- ODI 50x35x9 ODI 50x35x9 _ 2
~ sEALkT )
(Include 22,32,33, SEAL 5030 SEAL 5030
_394,35,36,37,52) , B

R4150A

R4150A.00-CY-T01




HYDRAULIC PARTS

HP073.00




HYDRAULIC PARTS

NO. PART NAME PART NUMBER Q'TY REMARK
1 PIPE C1850A-07-1100 ]
e PIPE C1850A-07-1200 | 1 "
3 _ PPE_ | C1850A-07-1300 1 )
4] ~ PIPE C1850A-07-1400 R -
5 PIPE cissoA~07-1500 | 1 | 7
6 PIPE  C1850A-07-1600 1 B .
7 PIPE C1850A-07-1700 1
8 ~PIPE | c1ssoa-07-1800 1 -
g HOSE ASS'Y 5PG1-0300 1 i
10 _ HOSE ASS'Y  5PG1-0760 | 1 -
11 HOSE ASS'Y  5PG1-0060 o | )
12 HOSE ASS'Y 5PG1-0140 1 -
13 | HOSE ASS'Y sPG1-0050 | 1 | T
14 | HOSE ASS'Y 5PG1-0570 g o
15 'HOSE ASS'Y  5PG1-0480 1 o
16 HOSE ASS'Y ~ 3P81-0680 4
17 HOSE ASS'Y 3P81-0750 > )
| 18 HOSE ASS'Y - 3P81-0140 oy
19  CONTROL VALVE 170004 P -
20 _ NIPPLE ALK28-07-9800 s | T
2 TEE NIPPLE  ALK28-07~9900 s |
_____ 22 ELBOW NIPPLE ALk28-07-g600 | 2 |
23 Q-COUPLER(M) ALK 28-07-7200 4
24 Q-COUPLER(F) | ALK 28- o7-7100 | 4 | 7
25  ADAPTER ALK 28-07-791A | 4 -
o6 | NIPPLE  ALK28-07-9200 | o | )
27 | ELBOWNIPPLE |  Alkes- -07-9500 | 1 | 7 -
28 ELBOWNIPPLE | ALK28-07- 7818 | 3 | NUTTYPE
2540C HPO73.00-TO1




DECAL & MANUAL

i

DMO12.00




DECAL & MANUAL

PART NAME

PART NUMBER

Q'TY

REMARK

DECAL

03L01

2 DECAL © 03L02 7 1 ]
3 DECAL 03L03 _ 1 -
4 DECAL 03L04 o I
5 DECAL 03L05 1 -
6 DECAL | 03L06 1 e
7 DECAL - 0300 T
8 | OPERATOR'S MANUAL  Mo3LO 7 T -
9 | PARTS MANUAL © M0g010 I 7

DM012.00-T02



